
 
 
 
 

 
 
Rules and Regulations 
Governing the 
Licensing of Water 
Supply and 
Wastewater Treatment 
System Operators 
N.J.A.C. 7:10A 
 
 
 
 
 
 
 
 
 
 
  
 

 
Includes all amendments through December 2008 

 
 
 

This is a courtesy copy of this rule.  All of the Department’s rules are compiled in Title 7 of the 
New Jersey Administrative Code. 

 
 
 

New Jersey Department of Environmental Protection 
Division of Water Quality 
Division of Water Supply 

Water Compliance and Enforcement  
 
 
 



This is a courtesy copy of this rule.  All of the Department’s rules are compiled in Title 7 of the 
New Jersey Administrative Code. 
 
 

N.J.A.C. 7:10A. LICENSING OF WATER SUPPLY AND 
WASTEWATER TREATMENT SYSTEM OPERATORS 
[...]
   iv. Develop a protocol for the system designed to ensure that 
each employee associated with the system is acquainted with 
his or her particular responsibilities and obligations, including 
the protocol to be followed in the event of an emergency within 
the system or an intervening factor which mandates deviation 
from routine O&M procedures; and 
 
   v. Ensure that health and safety measures related to the 
O&M procedures are followed by the licensee, employees and 
agents of the system so as to protect human health, safety, 
welfare, and the environment. 
 
   3. Each licensed operator shall be responsible for conducting 
inspections of the system(s) and appurtenances in accordance 
with the schedule specified in the O&M procedures, and as 
otherwise indicated by operating requirements, and/or directed 
by the Department. 
 
   i. Such inspections shall ensure that the system is operated 
and maintained properly and complies with all laws, rules, 
regulations, license conditions and orders relating to this 
chapter; 
 
   ii. The results of all mechanical equipment and appurtenance 
inspections essential to the proper O&M of the system shall 
either be recorded in ink and maintained in bound inspection 
log books or be maintained in secured-access computer 
databases or files or other equivalent method of 
recordkeeping. The log books or computer databases, or file or 
equivalent shall also include: 
 
   (1) Time, date and subject of all system inspections; 
 
   (2) A report of all breaks, breakdowns, problems, bypasses, 
pump failures, occurrences, emergencies, complaints and/or 
intervening factors within the system that result in or 
necessitate deviation from the routine O&M procedures, and 
any situations that have the potential to affect public health, 
safety, welfare, or the environment or have the potential to 
violate any permits, regulations or laws relating to this chapter; 
 
   (3) A record of the remedial or follow up action and protocol 
taken to correct all breakdowns, problems, bypasses, pump 
failures, occurrences, emergencies and/or intervening factors 
within the system that result in or necessitate deviation from 
the routine O&M procedures, and any situations that have the 
potential to affect public health, safety, welfare, or the 
environment or have the potential to violate any permits, 
regulations or laws relating to this chapter; and 

Page 8  



This is a courtesy copy of this rule.  All of the Department’s rules are compiled in Title 7 of the New Jersey 
Administrative Code. 
 
 
   (4) The date and time of each entry. 
 
   4. Each licensed operator shall be familiar with and shall 
ensure compliance with all laws, rules, regulations, license 
conditions and orders relating to this chapter. 
 
   5. System records, current permits, written O&M procedures, 
log books, computer databases or files or other equivalent 
records, pertinent documents and correspondence shall be 
made available upon request by the Department or other 
controlling agency, and shall be kept in a safe and secure area 
for a period of five years. 
 
   (b) Each licensed operator shall immediately report any 
system deficiencies, breaks, breakdowns, problems, 
bypasses, pump failures, occurrences, emergencies, 
complaints and/or intervening factors within the system that 
result in or necessitate deviation from the routine O&M 
procedures and any situations that have the potential to affect 
public health, safety, welfare, or the environment or have the 
potential to violate any permits, regulations or laws relating to 
this chapter. All reports shall be made to the owner or 
permittee of the system to or from which treatment is provided. 
All violations shall be reported by the owner or permittee, as 
appropriate, to the Department. 
 
   1. Each licensed operator shall submit to the Department, 
upon request, a report summarizing any event described in (b) 
above and the remedial action taken. 
 
   2. Each Public Wastewater Collection System operator shall 
submit to the receiving system a monthly report summarizing 
all events described in (b) above and the remedial action 
taken, by the 10th day of the month following each month for 
which the data is collected. 
 
   (c) Each licensed operator of a public wastewater treatment 
system (S class) or a public wastewater collection system (C 
class) shall maintain a record of all industrial and commercial 
dischargers into such system which could exert a deleterious 
effect on either the collection system or the receiving treatment 
system. The collection system operator shall provide a list of 
all such industrial and commercial dischargers to the owner or 
permittee of the receiving system by the 10th day of the month 
following each month for which the data is collected. 
 
   (d) Each licensed operator or the owner of a Public Water 
Treatment System or Public Non-Community Surface Water 
Treatment System (T class) shall: 
 
   1. Conduct inspections of wells or surface water sources to 
identify potential sources of contamination; and 
 
   2. Submit the monthly Operating Report of Water Treatment 
Plants, on the form provided by the Department, to the 
Department before the 10th day of the month following each 
month for which the data is collected. The report shall include: 
 
   i. The plant identification number and classification; 
 
   ii. The month for which the report is provided; 
 
   iii. The name of the purveyor; 
 
   iv. Plant description and its location; 
 
   v. The pumpage quantity, both raw and treated water; 
 
   vi. Chemical data as specified on the form; 
 

   vii. The name and signature of the operator; and 
 
   viii. Information related to system processes. 
 
   (e) Each licensed operator of a Public Water Distribution 
System (W class) shall, at a minimum: 
 
   1. Exercise all major system valves for emergency 
interconnections annually; 
 
   2. Notify the system owner of any line breaks, pumping 
failures or water quality complaints relating to treatment; and 
 
   3. Periodically flush distribution system using hydrants and 
blow-off valves. 
 
 
N.J.A.C. 7:10A-1.13 (Reserved) 
 
 
N.J.A.C. 7:10A-1.14 System classification 
 
   (a) Public wastewater treatment systems (S), public water 
treatment systems, or public noncommunity water treatment 
systems (T, VSWS), industrial wastewater treatment systems 
(N), public wastewater collection systems (C) and public water 
distribution systems (T, VSWS) shall be classified into one of 
the classes established in (b)1 through 5 below at Table I(S), 
Table I(T), Table I(N), Table I(C) and Table I(W), respectively. 
 
   1. Except for VSWS, the Department shall assign points to 
each public wastewater treatment system (S), public water 
treatment system or public non-community surface water 
treatment system (T), and industrial wastewater treatment 
system (N) for every item in (c) below that applies. The 
classification of each system as determined by (b)1 through 3 
below shall be based upon the total number of points assigned 
to it in accordance with (c)1 through 3 below in Table II(S), 
Table II(T) or Table II(N), respectively. 
 
   2. The Department shall determine the population served or 
the population equivalent for public wastewater collection 
systems (C), and the population served or equivalent for public 
water distribution systems (W) as established at (b) 4 and 5 
below in Table I(C), and Table I(W), respectively. 
 
   3. If unique treatment system conditions exist that are not set 
forth in the tables below, the Department shall adjust the 
system classification by determining the unique conditions 
equivalent to a comparable factor in the tables and assigning 
points accordingly. 
 
   4. The toxicity grouping for an industrial wastewater 
treatment system (N) in Table II (N) shall be determined from 
the North American Industrial Classification System (NAICS) 
code table, at (c)4 below, for the facility whose system is being 
classified. 
 
   (b) Systems are classified in accordance with the following 
tables: 
 
   1. The classification of public wastewater treatment systems 
(S) is as follows: 
 
 
                                   Table I(S) 
 
    System class S1 S2 S3 S4
    Range of points 30 or less 31 to 55 56 to 75 76 and 
    as determined    greater 
    under (c)1 below 

Page 9  



This is a courtesy copy of this rule.  All of the Department’s rules are compiled in Title 7 of the New Jersey 
Administrative Code. 
 
 
   2. The classification of public water treatment systems or 
public 
non-community surface water treatment systems (VSWS or T) 
is as follows: 
 
   i. "Very Small Water System (VSWS)" as defined at  N.J.A.C. 
7:10A-1.10. 
 
   ii. 
                                   Table I(T) 
 
    System class T1 T2 T3 T4
    Range of points 30 or  31 to 55 56 to 75 76 and 
    as determined less   greater 
    under (c)2 below 
 
   3. The classification of industrial wastewater treatment 
systems (N) is as 
follows: 
                                   Table I(N) 
 
    System class N1 N2 N3 N4
    Range of points 6 to 19 20 to 49 50 to 69 70 or 
    as determined    more 
    under (c)3 below 
 
   4. The classification of public wastewater collection systems 
(C) is as 
follows: 
                                   Table I(C) 
 
    System class C1 C2 C3 C4 
    Population served 251 to 1,501 to 15,001 50,001 
    or population 1,500 15,000 to 50,000 or more 
    equivalent  people people people people 
 
   5. The classification of public water distribution systems (W) 
is as follows: 
                                   Table I(W) 
 
    System class  W1 W2 W3 W4 
    Population 101 or more 1,501 to 15,001 to 50,000 
    served or   connections 15,000 50,000 or more 
    equivalent  and less than people people people 
     1,501 people 
 
   (c) Points shall be assigned to systems in accordance with 
the following 
tables. 
 
   1. Points shall be assigned to public wastewater treatment 
systems (S) as 
follows: 
  Table II(S) 
 
Item/Unit    Points
DESIGN FLOW 
2 pts per MGD or part thereof, 20 max., multiply  
MGD by 2    MGD x 2 
 
EFFLUENT DISCHARGE 
Surface water discharge   2 
Land disposal—evaporation  2 
Subsurface disposal   4 
Direct recycle and reuse system  6 
 
VARIATIONS IN RAW WASTE 
Variations do not exceed those normally or typically 0 
expected 
Recurring deviations or excessive variations of 3 

100% to 200% in strength and/or flow 
Recurring deviations or excessive variations of more than 6 
200% in strength and/or flow 
Raw wastes subject to toxic waste discharges which affect 10 
plant performance 
 
PRETREATMENT 
Screening, comminution, grinder   3 
Grit removal     3 
Plant pumping of main flow   3 
Equalization     3 
 
PRIMARY TREATMENT 
Primary clarifiers    5 
Combined sedimentation/digestion   5 
Chemical addition (except chlorination, enzymes, etc.) 4 
 
SECONDARY TREATMENT 
Trickling filter or rotating Biological contactor with  10 
secondary clarifiers 
Activated sludge with secondary clarifiers (including  20 
extended aeration and oxidation ditches) 
Stabilization ponds without aeration   6 
Aeration lagoon    10 
 
ADVANCED WASTEWATER TREATMENT 
Polishing pond    4 
Chemical/physical without secondary treatment  18 
Chemical/physical following secondary treatment  12 
Biological or chemical/biological   14 
Ion exchange    12 
Reverse osmosis electrodialysis   16 
Chemical recovery, carbon regeneration  6 
Sand filters     5 
 
SOLIDS HANDLING 
Thickening     6 
Anaerobic digestion/aerated holding tank  12 
Aerobic digestion    8 
Evaporation sludge drying   2 
Mechanical dewatering    10 
Solids reduction (incineration, wet oxidation)  14 
Composting     5 
 
DISINFECTION 
Chlorination or comparable treatment   6 
On site generation of disinfectant   6 
 
   2. Points shall be assigned to public water treatment 
systems or public 
non-community surface water treatment systems (T) as 
follows: 
                                   Table II(T) 
 
    Item/Unit     Points
    SIZE 
    Population served, 1 pt. per 10,000 or part thereof, 10 pts # x 1 
    max., population divided by 10,000 to obtain number 
    Peak month's production (average day), 10 pts max., 1 pt mgd x 1 
    per mgd or part thereof, multiply mgd by 1 
 
    WATER SUPPLY SOURCE 
    Ground water    6 
    Ground water under direct influence of surface water 10 
    Surface water    22 
 
    TREATMENT 
    Aeration (without packed column)   8 
    Chemical precipitation softening   20 
    Coagulation-flocculation with sedimentation  20 
    Coagulation-flocculation without sedimentation  10 

Page 10  



This is a courtesy copy of this rule.  All of the Department’s rules are compiled in Title 7 of the New Jersey 
Administrative Code. 
 
    Corrosion inhibitors    8     Discharge 0.1 to 1.0 MGD   4 
    Disinfection with chlorine   8     Discharge 1.0 to 10.0 MGD   6 
    Disinfection with chlorine dioxide   10     Discharge greater than 10.0 MGD   10 
    Disinfection with chloramines   10  
    Disinfection with ozone    15     PRIMARY TREATMENT 
    Fluoridation    8     pH adjustment    1 
    Filtration with membrane   15     Equalization    1 
    Filtration with multimedia and/or gravity filters  15     Oil separation    3 
    Filtration with monomedia and/or pressure filters  10     Dissolved air flotation    3 
    Granular activated carbon (GAC)   15     Chemical coagulation/flocculation   5 
    Ion exchange    10     Sedimentation/clarification   3 
    Ion exchange with degasser   15     Chemical addition    2 
    Iron/Manganese removal employing oxidation  10     Simple filtration (bag filters, cartridge filters, etc.)  2 
    Iron/Manganese hardness sequestration  8     Disinfection    2 
    Packed column aeration (PCA)   15     Air stripper/cooling towers   5 
    Packed column aeration with granular activated carbon 20  
    air pollution abatement     SECONDARY TREATMENT 
    pH adjustment    8     Activated sludge with secondary clarifiers  15 
    Reverse osmosis or electrodialysis, etc.  15     Bio-filtration with secondary clarifiers (including trickling 10 
    Sludge (in plant) treatment with recycling  6     filters or rotating biological contactors) 
    Taste and odor control (carbon or oxidants)  8     Stabilization pond    5 
     Disinfection    2 
   3. Points shall be assigned to industrial wastewater  
treatment systems (N) as follows: 

    Spray irrigation/overland flow   10 
    Oxidation ditches    10 

  
                                 Table II(N)     ADVANCED WASTEWATER TREATMENT 
Item/Unit    Points     Ammonia removal (nitrification/break point chlorination) 10 
TOXICITY GROUP BASED ON NAICS CODE FROM TABLE 
II(N) A BELOW: 

    Nutrient removal (denitrification or phosphorus removal) 10 

    Group I      1     and frame filters, etc.) 
    Advanced filtration (sand filters, multi-media filters, plate 5 

    Group II     5     Carbon adsorption    10 
    Group III     10     Ion exchange    10 
    Group IV     15     Post aeration/dechlorination   2 
    Group V     20     Reverse osmosis ultra filtration   10 
    Group VI     25     Ultraviolet - peroxide reactor   5 
  
    RECEIVING WATER     SLUDGE HANDLING/DISPOSAL 
    Surface water-FW or Delaware River Zones 1, 2 or 3 5     Digestion     5 
    Surface water-SE or Delaware River Zones 4, 5 or 6 3     Sludge conditioning    2 
    Surface water-SC    2     Mechanical dewatering    4 
    Ground water    5     Drying bed or lagoons    2 
    Discharge into a public wastewater treatment system 2     Thickening or dissolved air flotation   3 
     On-site land filling    2 
    HYDRAULIC LOAD     Composting    7 
    Indirect discharge less than 0.008 MGD  0     Incineration/wet oxidation   10 
    Discharge less than 0.1 MGD   2 
 
   4. Toxicity groups based on North American Industrial Classification System (NAICS) Codes shall be as follows: 
 

Table II(N)A 
 
NAICS Code Description                                        Group
Any NAICS Code Non-Contact Cooling Water Only  I 
Any NAICS Code All groundwater remediations of toxic  V 
  substances, including priority pollutants 
Any NAICS Code  Contaminated stormwater runoff shall be as listed 
  considered process water for purposes of below 
  determining Toxicity group 
115112  Agriculture--Spraying/Dusting only  IV 
211xxx  Crude Petroleum and Natural Gas  IV 
2121xx, 213113 Coal Mining & Support Activities  III 
2122xx, 213114 Metal Mining    V 
2123xx   Phosphate Rock   IV 
2211xx, 2212xx Utilities (Electric, Water Supply) except IV 
  Sewage Treatment 
235xxx  Contractors--Repair Shops with Metal  V 
  Finishing only 
235xxx  Contractors--All Others   I 
313xxx, 314xxx, Textile Mills--Any Finishing  V 
315xxx except 

Page 11  



This is a courtesy copy of this rule.  All of the Department’s rules are compiled in Title 7 of the New Jersey 
Administrative Code. 
 
31332x and 3152xx 
313xxx, 314xxx, Textile Mills--No Finishing  I 
315xxx except 
31332x and 3152xx 
31332x  Fabric Rubberizing   IV 
31611x  Leather Tanning and Finishing  IV 
316211  Rubber and Plastics Footwear  IV 
316xxx except Leather Goods--No Tanning  I 
316211 
321114  Wood Preserving   VI 
321219  Reconstituted Wood Products  II 
3221xx, 32222x Pulp, Paper and Paperboard Mills  V 
3231xx  Printing and Support without Metal Finishing II 
323122  Platemaking and Related Services--with Metal V 
  Finishing 
3241xx, except Petroleum Refining   V 
Coke Ovens 
324199  Coke Ovens only   VI 
325xx, unless Chemical Manufacturing   VI 
otherwise listed 
32512x   Industrial Gases   II 
32513x  Inorganic Dyes   IV 
325181  Alkalies and Chlorine   V 
325182  Bone, Lamp and Carbon Black  IV 
325191  Gum and Wood Chemicals  III 
325199 (part) Fatty Acids    IV 
3252xx  Plastics Material and Synthetic Resin  V 
3253xx  Pesticides and Agricultural Chemicals  VI 
3254xx  Pharmaceutical and Medicine Manufacturing V 
32551x  Paint and Coating Manufacturing  IV 
32552x  Adhesive Manufacturing   V 
32561x  Soap and Cleaning Compound Manufacturing III 
32562x  Toilet Preparation Manufacturing  III 
32591x  Printing Ink Manufacturing  IV 
32592x  Explosives Manufacturing   IV 
325991  Compounding of Purchased Plastic  IV 
325998  Photographic Film, Paper, Plates  I 
325998  Activated Carbon and Charcoal  IV 
325998  Drawing and India Ink, Matches  V 
326xxx  Plastics and Rubber Products  IV 
3312xx except Metal Ferrous Products   VI 
Powder 
331221  Ferrous Metal Powder   V 
331311  Alumina Refining   IV 
331314, 33142x, Secondary Smelting of Non-Ferrous Metals V 
33149x 
331319  Aluminum Wire Drawing   V 
331312, 33141x  Primary Smelting of Non-Ferrous  VI 
  Metals--Except Electrometallurgical 
331312, 33141x Primary Smelting of Non-Ferrous  III 
  Metals--Electrometallurgical 
33151x  Iron and Steel Foundries   V 
33152x  Non-Ferrous Foundries   V 
332xxx, 333xxx Metal Parts and Machinery (unless noted V 
 `  below)--with Metal Finish/Porcelain Enameling 
  but without Explosives 
332xxx, 333xxx Metal Parts and Machinery (unless noted I 
  below)--without Metal Finish/Porcelain 
  Enameling/Explosives 
332xxx  Arms and Ordinance—Explosive  IV 
  Load/Assemble/Pack 
332xxx  Enameled Metal   VI 
333315  Photographic Chemicals   V 
334xxx, except Computer and Electronic Product  V 
3344xx and 3346xx Manufacturing--with Metal Finishing/Porcelain 
  Enameling/Tube Manufacture 
334xxx, except Computer and Electronic Product  I 
3344xx and 3346xx Manufacturing--without Metal 
   Finishing/Porcelain Enameling/Tube 
  Manufacture 
334413  Semiconductors and Related Devices  VI 

Page 12  



This is a courtesy copy of this rule.  All of the Department’s rules are compiled in Title 7 of the New Jersey 
Administrative Code. 
 
334419  Electronic Crystals only   III 
335xxx and 336xxx, Electrical Equipment--with Metal  V 
except 335921 Finish/Porcelain Enameling 